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GUANGDONG BOSHUN BELTING CO., LTD.
TWELVE RIDGE, YANGQIAO VILLAGE, BOLUO COUNTY, HUIZHOU CITY, GUANGDONG, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:
Sample Description : (A)PU CONVEYOR BELT

Sample Color : (A)BLACK

Sample Receiving Date : Jul 09, 2024
Testing Period : Jul 09, 2024 - Jul 18, 2024
Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant 

Conclusion A Remark
Flammability Test See Results

Signed for and on behalf of
 

SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch
 

     
    

    
     

jack-yl_zhang(Account Executive)
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Test result :

Flammability Test ^

Test Requested: 
ISO 340:2022 Conveyor belts - Laboratory scale flammability characteristics - Requirements and test method.   

Conclusion: According to the test results, the specimen with covers meets the requirements of ISO 340:2022.   

I. Test conducted
This test was performed in accordance with ISO 340:2022 Conveyor belts - Laboratory scale flammability 

characteristics - Requirements and test method.    

II.        Sample details

Sample description PU CONVEYOR BELT (provided by client)  

Color Black 

Specimen size Length: 200mm; Width: 25mm; Thickness: 2.3mm, 6 PCS       

Conditioning:  
Samples shall be stored flat and dry for at least 24h before testing.  

III. Test results
Specimen with covers intact

Longitudinal direction Transverse direction
Items

1 2 3 4 5 6
Weather the specimen continues to flame 
after removal of the burner (Yes/No) No No No No No No

Afterflame time (s) 0 0 0 0 0 0

The maximum value of the afterflame time (s) 0
Turn on the air current for 1min measuring 
the duration of afterglow (s) 0 0 0 0 0 0

Whether the flame re-appears (Yes/No) No No No No No No

Re-flame time (s) 0 0 0 0 0 0

The maximum value of the re-flame time (s) 0

The total duration of afterflame (s) 0 0 0 0 0 0
The sum of afterflame time for each set of 6 
samples (s) 0

The sum of afterglow time for each set of 6 
samples (s) 0
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Requirements:
1. Periods of afterflame (after removal of the burner)

The sum of the periods of flame for each of the series of six tests shall be less than 45 s and no individual value 

shall be greater than 15 s.

2. Non-reappearance of flame (after applying a current of air)

The flame shall not re-appear.

Statement: This declaration of conformity is only based on the result of this laboratory activity, the impact of the 

uncertainty of the results was not included.    

^This test was carried out by SGS Anji Laboratory

Sample Photo

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

***End of Report***
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